



DESION HARDWARE LIMITED

209 Building 11, Xueziwei B section, Yabian,Shajing,Shenzhen,Guangdong,China

TEL: 0755-23700726 FAX: 0755-23714630

Durability Testing Report

Standard: IS07170:2005 7.1.4 Durabi
 Client: _____
 Product: Easy on mounted hinge
 Finish: Nickel plated

Date: 2020/10/22
 PO no: N/A
 Item no: DCC43A
 Q' ty 2 pcs

Testing method	Stardnard	Record
Door size (L x W X H)		400 x 350 x 18mm
Loading weight (kgs)		1.8kgs
Open angle		100 degrees
Speed (Cycles/Minute)		5
Temperature		22°C
Humidity		55%

Recorder

Date	Checking time	Details	Result
2020/10/18	6:00 PM	Start	
2020/10/21	10:25:AM	4073 cycles	OK
2020/10/21	6:40 PM	6204 cycles	OK
2020/10/22	9:17 AM	51875 cycles	OK

After test checking:

- The function of the open/close is still good, but with lighth noise
- No visible damage on the metal parts

Test result summary:

Compared to the untesting sample, the tested samples was no visible damage and good function after 10,000 cycles open and close

Testing result:

Passed Failed Pending

